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HO

IR AR Em&k B EM BTt RiERD (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :

t% mn 4 1 (Sample Description) . FZHEEIRSEPES
% mnBl3</81= (Sample Package/ . AZ2BWMEARESmIEA/ (PLEASE REFER TO THE SAMPLE PHOTO AT THE
Quantity) END OF THE REPORT ) /-
txmiR1F A = (Sample Packaging) . ¥/ (AMBIENT TEMP. )
15 nn 22 5% (Style/Item No.) -
txanfttak(Lot. No.) T -
% an M E (Sample Material) - OPP/VMPET/LLDPE
h$mﬁﬁﬁ(Sample Submitted By) . aEEE LERMDBIRLE (TAIWAN LAMINATION INDUSTRIES, INC. )
RN e h 31t/ BB 5E /B 48 A\ (Company . 32061tkE P& FIEER115% ( 11 SHIN PElI YUAN RD., CHUNG LI
Add/Tel/Contact Person) TAIWAN) / 03-4626789 / -
%275 H Hi(Manufacturing Date) -
5 W H EJ(Expiry Date) -
I H (Sample Receiving Date) . 2022/02/24
Al 5L HA S (Testing Period) : 2022/02/24 to 2022/03/01

HAFE K (Test Requested)
f1x: J‘E%—F}HT SZPERKE %‘ﬁ:ﬁ A e DR AEIRE (102.08. 20 EF 5102135014658 L 12 1F) ETAIE -
HIEIE B 2B ERIRE o (As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146, amended on 2013/08/20) to conduct test. Please refer
to the result table(s) for testing item(s).)

m |4+
II+I+

Bl 45 R (Test Results) . #sbe N—B - (Please refer to next page(s).)
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5 2R i /i (Test Part Description)
St B4 (BLE2 12 SR) (FLEXIBLE PACKAGING (WHOLE SAMPLE))

NO.1
NO.2

EX BT (M

Rzt 45 R (Test Results)

Al IE B
(Test Item(s))

* 57 / Lead (Pb)

* #@ / Cadmium (Cd)

* A EHRE (2-

= o=)fs / DEHP

(Di-(2-ethylhexyl) phthalate) (CAS No.:

117-81-7)
* R __ R T Fa

g / DBP (Di-n-butyl

ohthalate) (CAS No.: 84-74-2)

i A S

fis / BBP (Butyi

Benzyl phthalate) (CAS No.: 85-68-7)

*HA__ AR FEEE

phthalate) (CAS No.: 26761-40-0; 68515-

49-1)

<fig / DIDP (Diisodecyl

*Hl A BBfE  FE-

~fig / DINP (Diisononyl
phthalate) (CAS No.: 28553-12-0; 68515-

48-0)

*#l A BBfE_ HHfg
bhthalate) (CAS No.: 131-11-3)

g / DMP (Dimethyl

~7/>2) ( TAIWAN LAMINATION INDUSTRIES, INC. )
% (11 SHIN PEl YUAN RD., CHUNG LI TAIWAN 320-61 )

BEY)#=#H) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

A, [ /-

i Bfil | Loa/ = on sl

. (Result) £ER
(Method) LOD (Limit)

m”nz% % GERRSE-BEEE| PP ”-d- 100
% (107FE10H4HBEEFS

10719019835@2}%) PURK FEHE 5 B 1%

SR YSEEE DT - / Methods of Test for

Food Utensils, Containers and

Packages - Test of Plastics (MOHW Ll e L8, L
Food No. 1071901983 announced,

October 04, 2018), analysis was

performed by ICP-OES.

B -

% 0.003 n.d. 0.1
CNS 15138-1 (RE1014E) - W&
WMERLEDHT - / With reference to

| =8T= -
CNS 15138-1 (2012), analysis was t el n.d. 0.1
performed by GC/MS.

e
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Al IE B
(Test Item(s))

* s A __HHRE _ 1E=*R5 / DNOP (Di-n-octyl
ohthalate) (CAS No.: 117-84-0)

* b __ERRE _ /B / DEP (Diethyl
phthalate) (CAS No.: 84-66-2)

* S th e #F OB FE =-(7K, 60°C, 3077 #F) /
Potassium permanganate consumption-
(water, 60°C, 30 min)

* B EB(LLEAET)-(4%BEEL, 60°C, 3077 %)
/ Heavy metal (as Pb)-(4% acetic acid,
60°C, 30 min)

* 2% 25 5%,8-(7K, 60°C, 3077 §E) /
Evaporation residue-(water, 60°C, 30
min)

* 7% 35 558 -(4%BaRE, 60°C, 3077 §&) /
Evaporation residue-(4% acetic acid,
60°C, 30 min)

* 7% 35 5% 8 -(20%; B

==
=

60°C, 3077 %) /
Evaporation residue-(20% alcohol, 60°C,
30 min)

* 7% 38 588-(1IER W, 25°C, 1/)\B5) /
Evaporation residue-(n-Heptane, 25°C, 1
nr)
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EmiE

Wby £ 38

(Method)

(Limit)

150
("2)

=
o
: : . = A -
. { ( o - -

=)
-

CNS 15138-1 (KE101F) - DIs4E,
MrEEZE DT - / With reference to
CNS 15138-1 (2012), analysis was
performed by GC/MS.

2
o
-
@

o' 00

BmerlE ~ A - EREBERDAE-BOM
(PE)2B % 7188 (107F9H17HEE
é"“‘“10719017805$*2}f:) / Methods
of Test for Food Utensils, Containers
and Packages - Test of Polyethylene
(PE) Plastic Products (MOHW Food
No. 1071901780 announced,
September 17, 2018).

W
o

=

=
W
o

-

Q.
W
o

;|
Q.
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l:l

Emid
(Result) 4 557R

Wby

Al IE B
(Test Item(s))

LOQ/

(Method) LOD

i
E A

: ™
Q

(Limit)

.

n.d.

*xifA__ B (2-CESE)E ([EREE, ppm | 0.05
25°C, 1/)\[5) / DEHP (Di-(2-ethylhexyl)

ohthalate) (CAS No.: 117-81-7) (n-

Heptane, 25°C, 1 hr)

*spA__BREE ] B (LEFRE Wk, 25°C, 1/)\ ppm | 0.05
5) / DBP (Di-n-butyl phthalate) (CAS
No.: 84-74-2) (n-Heptane, 25°C, 1 hr)

* A __BRRE ] KBl (IEER YR, 25°C, 1/ 5':%%'5 N2 . GitieEs S E-BpEsE | pPm | 0.05
) / BBP (Butyl Benzyl phthalate) (CAS | 48 (10741084 B B R

No.: 85-68-7) (n-Heptane, 25°C, 1hr)  |1071001983%5/455) - LUSAREH 3%
& - / Methods of Test for Food
* A BRRE _ FE XA (IEE YR, 25°C, 1/)\ |Utensils, Containers and Packages - ppm 0.5

) / DIDP (Diisodecyl phthalate) (CAS |Test of Plastics (MOHW Food No.
No.: 26761-40-0; 68515-49-1) (n- 1071901983 announced, October 04,

Heptane, 25°C, 1 hr) 2018), analysis was performed by

*upA R R (1IEEE YR, 25°C, 1/, GCMS. ppm | 0.5
5) / DINP (Diisononyl phthalate) (CAS
No.: 28553-12-0; 68515-48-0) (n-
Heptane, 25°C, 1 hr)

*xO_K_(2-oF )8 (IEE, 25°C, ppm | 0.05
1/)\F) / DEHA (Di-2-ethylhexyl Adipate)

=
Q
o
w

(0
o

-ﬁl*l.ﬂ'-.ﬂ-

=
Q.

=
Q.

18

(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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l:l

BaE(Note) :

1.

o b

10.

1l

m_oo-qm

RS EMETEZEZAFREHERGER - AHEmSAMEMFIET - (The
test report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products.)

. A@ERmS ZhBREBEAR - IRETTSFIEH TR  IBAE  BEREIESEEME © (Al contents in the test

report are conducted according to the customer-spemfned items. If there is any falsehood, we are willing to take
corresponding responsibility.)

 KIEAS B REERER - (The report is invalid if it is partly reproduced or used.)
. Mg/kg = ppm - 0.1wt% = 1000 ppm

.LOQ = EEMWPR - FZAFIEEBREENHAILL "LOQ, =/~ ; LOD = 2R - FHZ IR HBREH 217 ]l

D rLODJ Z<7I~ ° (LOQ = Limit of Quantification, for quantitative analyses; LOD = Limit of Detection, for qualitative
analyses.)

. n.d. = Not Detected (K1& 1) = Less than (//\iX) LOQ/LOD
. "-" = Not Regulated (ERE1&1E)

".--" = Not Conducted (FFIIEH)

(*2): #HEIN LR FAEBIZRE100°CLAL N ZZm - (For the products which are heated to not higher than 100°C

during food processing and cooking.)

A EERHEEEXE  SABRERBERTREAEEIE
MOHW.)
FRREEEGNKBEEERTE102FE08H20HEMISEF5E102135014655 < EmzsE R s BIEFEEE 7/ AHIRE -

(The limit value(s) is/are according to “Sanitation Standard for Food Utensils, Containers and Packages (MOHW
Food No. 1021350146, amended on 2013/08/20)", Ministry of Health and Welfare of Taiwan.)

> (The test method marked with % is accredited by
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HT1tE 113

l:'I:I

* iS5
TARLY

% (11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61)

R PNBFRIETR - BIRRA/ERER 2Z &am/SMU -

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF22200806 NO.1

h_ '
........ AAAAAYY Y VA

HTF22200806 NO.2

w* $RLE4E 2 (End of Report) **
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l:l

J/\/{—F% ;Ejf]imjtn£JEJnitIEE ,«EUJEEU )25 O IEEE H;EUH_BE :
( The information requested from client is shown as below : )
HTF22200806

L= AR A

JL
o LRSS AREE 5% OERRSS-ERETR
(107E10H4H@EEE rH"""“10719019835“.’22\3

- DU R S IR S5y YCak & 24T ° / Methods
of Test for Food Utensils, Containers and
Packages - Test of Plastics (MOHW Food No.
1071901983 announced, October 04, 2018),
analysis was performed by ICP-OES.

* & / Cadmium (Cd)

*E_FM_(2-0ECE)ks / DEHP
(Di-(2-ethylhexyl) phthalate) (CAS No.:
117-81-7)

* 3} _EBRE _ ] s / DBP (Di-n-butyl
ohthalate) (CAS No.: 84-74-2)

* A __ R ] 7Kg / BBP (Butyl
Benzyl phthalate) (CAS No.: 85-68-7)

* b A EFRE _ 5% fs / DIDP (Diisodecyl

phthalate) (CAS No.: 26761-40-0; 68515- CNS 15138-1 (%@1015_) PIES FBE AT s

49-1) 74T ° / With reference to CNS 15138-1 (2012),

* #iA __EfE — E T fs / DINP (Diisononyl |analysis was performed by GC/MS.
phthalate) (CAS No.: 28553-12-0; 68515-

1:|III-

R ER 2 E /M8 RIRR -
(Please refer to the result table
above.)

48-0)
* s A __ RS B fE / DMP (Dimethyl

ohthalate) (CAS No.: 131-11-3)
* s A __EHRE _ IF=~f5 / DNOP (Di-n-octyl

ohthalate) (CAS No.: 117-84-0)

*#ZA BB /5 / DEP (Diethyl
ohthalate) (CAS No.: 84-66-2)
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,«EUJEEU )25 IEEE H;EUH_BE :

( The information requested from client is shown as below : )
HTF222008006

L= AR A

* = ih B8 $H R FE E-(7K, 60°C, 3077 §&) /
Potassium permanganate consumption-
(water, 60°C, 30 min)

*E

= & B(MIRET)-(4%EEM, 60°C, 3073 38)

/ Heavy metal (as Pb)-(4% acetic acid,
60°C, 30 min)

* 7% 58 5% 78-(7K, 60°C, 3075&) /
Evaporation residue-(water, 60°C, 30 SR
min)

* 7% 58 7% 8 -(4%Ba L, 60°C, 30771&) /
Evaporation residue-(4% acetic acid,

60°C, 30 min)

* 7% 85 5%,56-(20%,
Evaporation residue-(20% alcohol, 60°C,
30 min)
* 7% 58 5% 8 -(LIEFR e, 25°C, 1/)\FF) /
Evaporation residue-(n-Heptane, 25°C, 1

hr)

*3

A

25°C, 1/)\
phthalate) (CAS No.: 117-81-7) (n-
Heptane, 25°C, 1 hr)

BAR

*J

jus

A

*.‘1

Jus

G ] K

*-

/U

17, 2018).

f& 60°C, 30752 ) /

ﬁ:‘?{ (2 /1-*—1—*-
i57) / DEHP (Di- (2-ethylhexy|)

ke ] B (L
7) / DBP (Di-n-butyl phthalate) (CAS
No.: 84-74-2) (n-Heptane, 25°C, 1 hr)

=)fs (1E

fig (1

3¥5t, 25°C, 1/)\

2 Yot
3

Ennes =

(1074E105

AN

=
4E ﬁﬁz %i%_

= HEH(DATE): 2022/03/01

BREE B3 GRBR
& (10749817F
107190178085 /A %)

52 | G)EEk

~7/>2) ( TAIWAN LAMINATION INDUSTRIES, INC. )
% (11 SHIN PEl YUAN RD., CHUNG LI TAIWAN 320-61 )

-2 O (PE)2E
T O 2 AAT

BB

o [ Methods of Test for

Food Utensils, Containers and Packages - Test
of Polyethylene (PE) Plastic Products (MOHW
Food No. 1071901780 announced, September

P 473 ﬁAIﬁA)JI -ﬂﬂ%%ﬁZTﬁ:ﬁ
107190198355 ~AES

- DISHETEREEZE DT - / Methods of Test
for Food Utensils, Containers and Packages -

Test of Plastics (MOHW Food No. 1071901983
= 25°C. 1/J\|announced, October 04, 2018), analysis was

i) / BBP (Butyl Benzyl phthalate) (CAS |Pérformed by GC/MS.
No.: 85-68-7) (n-Heptane, 25°C, 1 hr)
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= #moit(No.): HTF22200806 = HHEA(DATE): 2022/03/01 SHE{(PAGE): 90of 9

O

J:/{—F% EEJﬁQHﬁD£JEJnﬂIEE ;EUEiU )25 IEEEEM;EEMI@BE :
( The information requested from client is shown as below : )
HTF22200806

18 B Al GA

* ARG =R (BB, 25°C, 1/
5) / DIDP (Diisodecyl phthalate) (CAS

No.: 26761-40-0; 68515-49-1) (n-
Heptane, 25°C, 1 hr) BmarE » B - EREE L A-ZBEBHB Zm
*INE B BIRS (1F 5 )52, 25°C. 1/)\ (107&10; J4H @ ,1$%1071901983Emﬁ7:
1) / DINP (Diisononyl phthalate) (CAS - DIRHETEREEZE 2T ° / Methods of Test
No.: 28553-12-0: 68515-48-0) (n- for Food Utepsuls, Containers and Packages -
Test of Plastics (MOHW Food No. 1071901983
announced, October 04, 2018), analysis was

FRBGEGER ZEE/MRAINBR -

(Please refer to the result table

Heptane, 25°C, 1 hr) above.)

*xO_B_ (2-OECCE)EE (EER, 25°C,
1/)\f5) / DEHA (Di-2-ethylhexyl Adipate)

performed by GC/MS.

(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)

HFIEHRHEAXE  AABREHBFERERANIFLFEIEE - (The test method marked with * is accredited by
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For Qu lease

Contact Wit SGS

WWW.sgs.com.tw
E(No.): HTF22200094 =S H HH(DATE): 2022/02/22 B Z((PAGE): 1 0of 3

U A &P A R E PR R &R (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :

\jﬂ I.ll

aaEE L EkMmnhBR2AE] (TAIWAN LAMINATION INDUSTRIES, INC. )

Tmn%f,(Sample Description) 7 H B i in S BPESR
% mME (Sample Material) OPP/VMPET/LLDPE
W14 H (Sample Receiving Date) 2022/02/09

Al 51 HA S (Testing Period)

A 45 (Test Results)

Singh Hsiad’/ Asst. Man:
Signed for and on behalf\
SGS TAIWAN LTD.

Chemical Laboratory - Taipel

2022/02/09 to 2022/02/22

A e, N —8 - (Please refer to next page(s).)
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A5 BRI #3id (Test Part Description)
No.1 ' M EIR (B2

:(|||>

)R E) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

A5 45 R (Test Results)

I ERELS
(Test Item(s))

0.469

o . ER
(ethod B I R
m2

%52 € | Water vapor transmission rate

2ZASTM F1249. (B/E: 37.8°C - &
Z: 90%) / With reference to ASTM

F1249. (Temperature: 37.8°C,
Moisture: 90%)

E A E | Oxygen transmission rate c.c. / (m>day) 0. 584

£2ZASTM D3985. (jm/E: 23°C « )&%
0%) / With reference to ASTM D3985.
(Temperature: 23°C, Moisture: 0%)

{B5E(Note) :
1. KIREAE DS REERIEH - (The report is invalid if it is partly reproduced or used.)
2. 5% B 58E E(Water Vapor Transmission Rate test range) : 0.05~500 g / (mz-day)
B a E B E5 E (Oxygen Transmission Rate test range) : 0.5~1000 c.c. / (m°-day)
3. ILIEBNEI 2 EMEBERZ=#11T - (The testing item(s) was/were subcontracted to other Laboratory.)
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iy = Amat(No.): HTF22200094 ¥y & H HA(DATE): 2022/02/22 HE{(PAGE): 3 0of 3

*IRAPMAFERTR - AIRT/ERE Z&m/EMI - *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF22200094

~ $RELEZ (End of Report) **
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